
Greasing device 
[125R11-0291-UP] [125R13-0291-UP] [RG5320291-UP] 

Item Description
Part 
no.

Specification Note Qty

Kit Greasing device (incl. parts 1-13) 160382 1

1 Greasing device RG532 (incl. parts 21-40) 154245 1

2 Hose assembly (incl. parts 2.1-2.6) 152665 1

2.1 Hose 951069 L=385 mm 1

2.2 Adapter (incl. parts 2.21-2.23) 152729 1

2.21 O-ring 951092 D11 * 1

2.22 O-ring 951293 D9 * 1

2.23 Seal 951095 * 1

2.3 Sleeve 153035 2

2.4 Insert 153036 2

2.5 Nut 951296 2

2.6 Adapter (incl. part 2.61) 951295 1

2.61 O-ring 951293 D9 * 1

4 Hex. socket screw 902486 M10x100-8.8 ISO 4762 4

5 Hex. socket screw 902656 M10x60-8.8 ISO 4762 4

6 Lock washer 91037 M10 NORD-LOCK 8

7 O-ring 951416 D19 ** 2

8 Grease nipple 90200 R1/4 2

9 Spacer 160383 1
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10 Spacer 160384 1

11.1 Doser (incl. part 11.3) 158238 RGC-2 (standard for upper tool 

bushing)

1

11.2 Doser (incl. part 11.3) 158239 RGC-3 (standard for lower tool 

bushing)

1

11.3 O-ring 950271 D5 ** 1

11 Doser (incl. part 11.3) 158240 RGC-4 (optional doser) 2

11 Doser (incl. part 11.3) 158241 RGC-5 (optional doser) 2

11 Doser (incl. part 11.3) 158242 RGC-6 (optional doser) 2

12 Grease cartridge 951370 1

13 O-ring 951418 D11 ** 4

21 Nut 951409 1

22 Spring support 951412 1

23 Spring guide 951408 1

24 Spring 950257 1

25 Split pin 950275 8x80 ISO 8752 2

26 Hex. socket screw 951421 M8x10-8.8 ISO 4762 1

27 Lock plate 951410 ** 1

28 Piston 150854 1

29 O-ring D50 ** 2

30 O-ring D25 ** 2

31 O-ring D43 ** 1

32 O-ring D19 ** 1

33 O-ring D62 ** 1

34 Guide ring D16 ** 1

35 Cartridge holder 951794 1

36 Body 951423 1

37 Cylinder 951796 1

38 Seal D16 ** 1

39 Supporting ring D43 ** 1

40 Check valve 951767 2

Kit Service kit for greasing device 152453 Incl. seals and grease nipples 1

41 Adapter kit for manual greasing (incl. parts 41.1-

41.10)

160593 1

41.1 Body 160592 1

41.2 Thread element 950267 Helicoil 4132 010 0015 4

41.3 Hex. socket screw 902486 M10x100-8.8 ISO 4762 4

41.4 Lock washer 91037 M10 NORD-LOCK 4

41.5 Plug 915028 1

41.6 Flange plug 90444 BSP 3/8 2

41.7 Grease nipple 90200 R1/4 2

41.8 Plug 151180 1

41.9 Plug 41658 BSP 1/4 1

41.10 Screw 952383 ST4.2x19-C-H ISO 7049 2

*) Are included in hammers seal set

**) Are included in service kit
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